
 2700 YGNACIO VALLEY ROAD, SUITE 300 • WALNUT CREEK, CALIFORNIA 94598 • P. 925.932.1710 • F. 925.930.0208
pw://Carollo/Documents/Client/CA/Pleasanton/8889A00/DeliverablesCovTOC 

 
 
 
 
 
 
 
 

CITY OF VENTURA 

 
 
 
 

ESTUARY SPECIAL STUDIES PHASE 2: 
FACILITIES PLANNING STUDY FOR 

EXPANDING RECYCLED WATER DELIVERY 
 

DRAFT 
 

January 2013 
 
 
 
 
 
 
 
 
 
 
 

 



 

February 15, 2013 - DRAFT i 
pw://Carollo/Documents/Client/CA/Ventura/8144D00/DeliverablesCovTOC 

  
City of Ventura 

 
PHASE 2 RECYCLED WATER STUDY 

 
TABLE OF CONTENTS 

 
 Page No. 

EXECUTIVE SUMMARY ................................................................................................ ES-1 

BACKGROUND .............................................................................................................. ES-1 
[...]
unavailable and/or reduced. Many of these projects are currently in the City’s CIP and will 
provide for the additional supply capacity. 

2.5.2.1 Avenue Treatment Plant 

The Avenue Treatment Plant is the City’s main water treatment facility, treating and 
disinfecting water derived from the Ventura River. The facility is located off of North Ventura 
Avenue. The Avenue Treatment Plant recently underwent a major upgrade, which was 
completed in August of 2007. The new treatment plant consists of a state of the art in-line 
ultrafiltration membrane filter system that is capable of producing up to 10 mgd. The 
updated treatment process was designed to meet current and anticipated drinking water 
regulations and is expandable up to 15 mgd. 

2.5.2.2 Bailey Conditioning Facility 

The Bailey Conditioning Facility is one of two iron and manganese conditioning facilities 
within the distribution system. The Bailey Conditioning Facility conditions water derived 
from the Oxnard Plain and Mound groundwater basins. This facility is located off of Fremont 
Street. The Bailey Conditioning Facility has an existing capacity of 11.5 mgd and has space 
for an additional filter, which would increase the capacity to about 13.8 mgd. 

2.5.2.3 Saticoy Conditioning Facility 

The Saticoy Conditioning Facility is the other conditioning facility operated by the City. The 
Saticoy Conditioning Facility is an iron/manganese removal facility which conditions water 
derived from the Santa Paula groundwater basin. This facility is located off of Telephone 
Road near South Wells Road. The facility has an existing capacity of 3.5 mgd, and the City 
is evaluating the possible upgrade of this facility. 

2.5.3 Pump Stations 

The City operates twenty one (21) pump stations that supply water to various pressure 
zones within the City. The pumps range in type, size and capacity (from 349 to 8,300 gpm). 
Pump stations are used to boost water from a lower hydraulic gradient to a higher hydraulic 
gradient, as well as to move water from groundwater wells to upper hydraulic gradients. 



 

February 7, 2013 - DRAFT 2-12 
pw://Carollo/Documents/Client/CA/Ventura/8144D00/Deliverables/Chp 2 (A) 

2.5.4 Reservoirs 

The City has a combination of both concrete reservoirs and steel tanks that provide storage 
for the distribution system. The City currently has four concrete reservoir sites in the 
distribution system, ranging in storage capacity from 1.12 million gallons (MG) to 14.68 MG, 
totaling approximately 32 MG. The City currently has 23 steel tanks in the distribution 
system, ranging in storage capacity from 0.08 MG to 2.54 MG, totaling approximately 20 
MG. The reservoirs and tanks provide storage to meet peak demands and emergency 
storage for fire protection. Storage is utilized to minimize pumping requirements during on-
peak energy (Southern California Edison) hours. 

The results of both the existing system storage capacity evaluation and the near-term 
storage capacity evaluation indicate that all pressure zones, with the exception of the 210 
Pressure Zone, are deficient in capacity. In the near-term demand condition, the citywide 
storage deficiency is 7.64 MG, assuming that the excess capacity in the 210 Pressure Zone 
can be utilized in other areas. The excess capacity available is all located in the 210 Zone, 
which is the lowest HGL in the system. Therefore, to utilize the excess storage, there must 
be excess pumping capacity available to move the water to the higher zones in need. 

Seven pressure zones are considered to have significant deficiencies that require further 
evaluation and potential action. In order for the excess storage in the 210 Zone to be used 
by the higher zones, a reliable pumping supply with adequate excess pumping capacity 
must be available. To be conservative, it is assumed that those zones that can directly take 
suction from the 210 Zone will be able to tap into the excess storage available.  

Based on the analysis conducted in the Master Plan, the City is evaluating potential 
improvements to the City’s existing and future storage capacity of the system.  

2.5.5 Pressure Reducing Stations 

The City operates ten (10) pressure-reducing stations, which supply water from a higher 
pressure gradient to a lower pressure gradient. The pressure reducing stations consist of 
valves set to maintain a constant downstream pressure. 

2.5.6 Pipelines 

The City’s distribution system is comprised of pipelines ranging in size from 2-inches to 36-
inches. The majority of pipelines are 6, 8 and 12-inches in diameter. There are 
approximately 380 miles of pipeline within the distribution system. 

2.5.7 Recycled Water Facilities 

Flows from the City’s wastewater collection system are treated at the City’s VWRF. 
Average annual flows to the reclamation facility total about 9.3 mgd. Recycled water from 
the VWRF is used for general irrigation of the two golf courses, a City park and landscape 
irrigation areas located along the existing distribution alignment. A portion of the effluent is 



 

February 7, 2013 - DRAFT 2-13 
pw://Carollo/Documents/Client/CA/Ventura/8144D00/Deliverables/Chp 2 (A) 

pumped to these reclaimed water customers and a portion is lost to evaporation and 
percolation losses. The remaining effluent is discharged to the SCRE. 

 



 

February 7, 2013 - DRAFT 3-1 
pw://Carollo/Documents/Client/CA/Ventura/8144D00/Deliverables/Ch03 (A) 

Chapter 3 

WASTEWATER CHARACTERISTICS AND FACILITIES 

3.1 WASTEWATER ENTITIES AND FACILITIES 
The City owns and operates the VWRF, which discharges tertiary treated municipal 
wastewater to the SCRE just south of the City near the mouth of the Santa Clara River.  
The location of the VWRF is shown in Figure 3.1. 

The City provides sewer service to approximately 98 percent of City residences. The total 
area served includes a population over 109,000. Wastewater collection and treatment for 
McGrath State Beach Park and the North Coast Communities are also provided.  

Approximately 9 million gallons (MG) of wastewater are generated per day and are carried 
by more than 375 miles of sewer mains and 14 lift stations to the VWRF. 

3.1.1 Wastewater Facilities 

The VRWF provides tertiary wastewater treatment for the community with processes 
consisting of screenings and grit removal, primary sedimentation, flow equalization, 
activated sludge nitrification and denitrification, tertiary filters, ammonia addition, and 
chlorination. The VRWF currently treats approximately 9.3 million gallons per day (mgd) of 
influent annual flow. In addition, solids processing consists of a primary sludge thickener, 
dissolved air flotation (DAF) secondary sludge thickener, anaerobic digestion, and 
dewatering. Figure 3.2 presents a schematic of the existing treatment plant processes. 

Treated wastewater is conveyed to a 20-acre system of wildlife ponds prior to final 
discharge to the SCRE. Prior to entering the ponds, a portion of the treated wastewater is 
diverted as recycled water for landscape irrigation by several users. The remaining treated 
wastewater is conveyed via the effluent transfer station (ETS) to the wildlife ponds and 
flows from west to east through “Bone,” “Snoopy,” and “Lucy.” The effluent is discharged 
through the outfall junction structure (OJS) to the SCRE via an effluent channel.  

3.1.2 Existing and Projected Wastewater Flows   

The City evaluated the VWRF and determined future flow projections in its 2010 
Wastewater Master Plan (Kennedy Jenks, 2010). A summary of the City’s existing and 
projected average dry weather influent wastewater flows are shown in Table 3.1, based on 
the Master Plan. Wastewater flow projections were developed in the Master Plan for near-
term, and ultimate development levels. The ultimate buildout projection is for 13 mgd of 
influent flow assuming flows from the City service area as well as other tributary areas. 



ven113f4-8144.ai

Figure 3.1
CITY OF VENTURA MAP

PHASE 2 RECYCLED WATER STUDY
CITY OF VENTURA

7,000 0 7,000

Feet ³
LEGEND

VWRF

Railroad

Freeway

Major Road

City Limits

Water

City of Ventura

Ventura
River

Santa Clara River



Primary
Clarifier 1

Primary
Clarifier 2

Primary Flow
Equalization 

Basins

Anoxic 
Zone

Wildlife 
Ponds

FET 
TankBar

RAS

Primary 
Equalization 

Pump 
Station

 MLR Pumps

 Mixed Liquor Recycle

Dechlorination

Tertiary 
Filter 

Station

Effluent 
Transfer 
Station

Chlorine
Contact 

Chamber

Recycled Water
(0.6 mgd annual average)

Influent

Headworks

1.0 mgd

Secondary 
Final Sed Tanks

Evaporation/
Percolation 
Loss From 

Wildlife Ponds

Activated Sludge 
Aeration Tanks

ETS Flow 
Meter

001 Outfall

Santa Clara 
River Estuary

Figure 3.2
PROCESS FLOW SCHEMATIC

PHASE 2 RECYCLED WATER STUDY
CITY OF VENTURA

ven113f5-8144.ai



 

February 7, 2013 - DRAFT 3-4 
pw://Carollo/Documents/Client/CA/Ventura/8144D00/Deliverables/Ch03 (A) 

Also shown in Table 3.1 is the current influent flows which are lower than flows during the 
development of the Master Plan. The other tributary area projections are shown in Table 
3.2, including existing and anticipated flows from McGrath State Beach Park, the North 
Coast Communities, the Montalvo Municipal Improvement District, and the Saticoy Sanitary 
District. 
 
Table 3.1 Historic and Projected Average Dry Weather Influent Flows 

Phase 2 Recycled Water Study 
City of Ventura 

Development Condition 
Study Area Flow, 

mgd 
Other Tributary 

Areas, mgd 
Total Flow, 

mgd 
2004-2006 flow monitoring (1) 9.3 0.1 9.4 
2010-11 average influent flow (2) NA NA 8.8 
Near Term(1) 11.1 0.3 11.4 
General Plan Buildout(1) 12.6 0.4 13.0 
Notes: 
(1) Based on 2010 Wastewater Master Plan. 
(2) Based on 2010-2011 influent flow meter data. 
 
Table 3.2 Outside Sources of Wastewater Flows 

Phase 2 Recycled Water Study 
City of Ventura 

Tributary Area Existing gpd Near Term gpd Ultimate gpd 
McGrath(1) 5,000 21,000(2) 21,000 (2) 
North Coast (3) 56,760 56,760 (3) 73,330 (4) 
Montalvo 0 250,000 (5) 250,000 (6)e 
Saticoy 0 0 50,000 (6) 
Total 61,760 327,7760 394,330 
Source – 2010 Wastewater Master Plan. 
Notes: 
(1) City’s estimate of existing flows. 
(2) From Sewerage Agreement. 
(3) Average daily flow from monthly totals provided by the City from Jan 2002 to Aug 2007. 
(4) From Sewerage Agreement (2.2 MG/month). 
(5) Per January 2, 2007 letter from City. 

Although the most recent VWRF flows are less than shown in the Master Plan report for 
existing flows, it was decided for the purposes of this report that the ultimate projection of 
13 mgd was the best available information for potential future flows. Therefore, this buildout 
flow is used in subsequent chapters in determining available water supply for recycled 
water as well as for determining effluent discharge volumes.  



 

February 7, 2013 - DRAFT 3-5 
pw://Carollo/Documents/Client/CA/Ventura/8144D00/Deliverables/Ch03 (A) 

3.2 EXISTING RECYCLED WATER  

3.2.1 Recycled Water Facilities 

The VWRF produces recycled water that has undergone tertiary filtration and disinfection, 
meeting the requirements of Title 22 for unrestricted reuse. This water is pumped into a 
pressurized recycled water system network. Figure 3.3 shows the alignment of the existing 
recycled water pipeline and the locations of recycled water meters, used to quantify use by 
the recycled water customers.  

The existing recycled water system pipeline network consists of a 12-inch pipeline that 
extends west from the VWRF along Olivas Park Drive and a 4-inch pipeline that extends 
north from the VWRF to the Marina Park. The existing recycled water pump station 
provides pressurized water through these pipelines.  

3.2.2 Current Users and Demands 

Recycled water from the VWRF is used for general irrigation of golf courses, parks and 
similar landscape areas. Existing recycled water customers include: 

• BuenaVentura Golf Course 

• Olivas Links Golf Course 

• MBL Golf Course LLC 

• Harbortown Point HOA 

• Vta Port District 

• Harbor Island Hotel Grp LP 

• Harbor Island Hotel 

• Ventura Port District 

• Marina Park 

• Michael Viola 

• MBL Olivas LLC 

• MBL Olivas Project LLC 

• Olivas Adobe 

Figure 3.4 presents the total historical monthly average demands from 2009 through 2012. 
The recycled water demand varies with seasonally with minimum demands in the winter 
and maximum demands in the summer. Monthly demands range from approximately 0.06 
mgd to 1 mgd, with an average demand of 0.5 mgd.  

 



ven113f6-8144.ai

7,000 0 7,000

Feet ³
LEGEND

VWRF

Existing Recycled
Water Pipeline

Figure 3.3
ALIGNMENT OF EXISTING

RECYCLED WATER SYSTEM NETWORK
PHASE 2 RECYCLED WATER STUDY

CITY OF VENTURA



0.4

0.6

0.8

1

1.2

M
on

tly
 A

ve
ra

ge
 R

ec
yc

le
d 

W
at

er
 D

em
an

d 
(m

gd
)

0

0.2

O
ct

-0
8

N
ov

-0
8

D
ec

-0
8

Ja
n-

09
Fe

b-
09

M
ar

-0
9

A
pr

-0
9

M
ay

-0
9

Ju
n-

09
Ju

l-0
9

A
ug

-0
9

S
ep

-0
9

O
ct

-0
9

N
ov

-0
9

D
ec

-0
9

Ja
n-

10
Fe

b-
10

M
ar

-1
0

A
pr

-1
0

M
ay

-1
0

Ju
n-

10
Ju

l-1
0

A
ug

-1
0

S
ep

-1
0

O
ct

-1
0

N
ov

-1
0

D
ec

-1
0

Ja
n-

11
Fe

b-
11

M
ar

-1
1

A
pr

-1
1

M
ay

-1
1

Ju
n-

11
Ju

l-1
1

A
ug

-1
1

S
ep

-1
1

O
ct

-1
1

N
ov

-1
1

D
ec

-1
1

Ja
n-

12
Fe

b-
12

M
ar

-1
2

A
pr

-1
2

M
ay

-1
2

Date

ven113f7-8144.ai

Figure 3.4
RECYCLED WATER DEMANDS FROM 2009 THROUGH 2012

PHASE 2 RECYCLED WATER STUDY
CITY OF VENTURA



 

February 7, 2013 - DRAFT 3-8 
pw://Carollo/Documents/Client/CA/Ventura/8144D00/Deliverables/Ch03 (A) 

3.3 RECYCLED WATER RIGHTS  
The City owns the rights to their tertiary effluent and is able to enter into agreements with 
potential recycled water users, as needed. No other entities claim the rights to the City’s 
recycled water.  

3.4 POTENTIAL SOURCES OF RECYCLED WATER 
The current source for recycled water for the City is water from the service area and treated 
by the VRWF. As discussed in section 3.2, the VWRF service area may be expanded in the 
future to incorporate smaller wastewater service areas (Montalvo and Saticoy). Flows from 
these areas would be routed to the VWRF for treatment. The VWRF already produces 
tertiary treated water that meets Title 22 requirements for unrestricted reuse and has 
adequate capacity to incorporate these additional flows.  

The alternatives being considered in this report (see Chapters 6 and 7) include options to 
provide advanced treatment for reducing TDS and chloride for specific crop water quality 
needs as well as for potential groundwater recharge. Satellite or decentralized treatment 
plants located nearer to potential uses is also under consideration. These options would 
require new treatment facilities to be constructed to meet reuse requirements. The specific 
details on the additional treatment needed for each alternative are discussed in Chapters 6 
and 7.   



 

February 7, 2013 - DRAFT 4-1 
pw://Carollo/Documents/Client/CA/Ventura/8144D00/Deliverables/Ch04 (A) 

Chapter 4 

REGULATORY REQUIREMENTS 

4.1 OVERVIEW OF REGULATORY REQUIREMENTS 
Wastewater discharges are governed by both federal and state requirements. The primary 
laws regulating water quality are the Clean Water Act (CWA) and the California Water 
Code. The primary regulation governing recycled water use is the California Water Code 
Regulations, Title 22 (Title 22).  

Under the CWA, the Environmental Protection Agency (EPA) or a delegated State agency 
regulates the discharge of pollutants into waterways through the issuance of National 
Pollutant Discharge Elimination Systems (NPDES) permits. NPDES permits set limits on 
the amount of pollutants that can be discharged into the waters of the United States. The 
California Water Code and the Porter-Cologne Act, a provision of the Water Code, require 
the State to adopt water quality policies, plans, and objectives for the protection of the 
State’s waters. The State Water Resources Control Board (SWRCB) and the nine Regional 
Water Quality Control Boards (RWQCBs) meet this requirement by establishing water 